
 

 

Desalination 9: Operation Management 
Optimizing Desalination Plant Performance 

through Effective Operation Management 

 

In the chapters that follow, readers will find an in-depth exploration of the core 

components that define high-performing desalination operations. From 

organizational roles and process optimization to energy management and crisis 

response, each section combines theoretical foundations with practical insights, 

case studies, and global best practices. The book also stresses the importance of 

ethical standards and leadership principles, recognizing that human factors are 

just as critical as technological innovations in sustaining plant efficiency and 

[...]
Operates at lower pressure 

Automation SCADA, AI, digital twins Real-time energy optimization 

Renewable 

Integration 
Wind, solar, waste heat 

Lowers carbon footprint and 

energy cost 

Hybrid Systems Combine MSF + RO Maximizes overall efficiency 

 

  



 

Page | 134  
 

4.3 Water Recovery Rate Maximization 

Water recovery rate is a critical performance metric in desalination 

operations. It refers to the percentage of feedwater that is converted into 

usable freshwater (permeate). Maximizing this rate not only increases 

plant productivity but also reduces the environmental footprint by 

minimizing brine volume. However, higher recovery must be balanced 

with operational safety, energy consumption, and membrane longevity. 

 

💧 What is Water Recovery Rate? 

Water Recovery (%) = 

  (Permeate Flow ÷ Feedwater Flow) × 100 

Typical recovery rates: 

 Seawater Reverse Osmosis (SWRO): 35%–50% 

 Brackish Water RO (BWRO): 65%–85% 

 Multi-Stage Flash (MSF) or MED: 10%–30% 

Goal: Achieve the highest sustainable recovery rate without increasing 

fouling, scaling, or operational instability. 

 

🔍 Importance of Maximizing Recovery 



 

Page | 135  
 

Benefit Description 

🔹 Reduces Water 

Wastage 

Extracts more freshwater per volume of 

seawater 

🔹 Minimizes Brine 

Disposal 
Lowers environmental load and disposal costs 

🔹 Enhances Economic 

Viability 

Increases output without expanding intake 

infrastructure 

🔹 Optimizes Resource Use Better ROI on energy and chemical inputs 

 

⚙� Strategies for Maximizing Water Recovery 

 

1. Stage Configuration Optimization 

Desalination systems can be designed in single-pass, two-pass, or 

multi-stage RO to improve recovery. 

 Multi-stage configurations allow recycling of brine through 

subsequent RO stages. 

 Two-pass systems polish water for higher purity and increase 

final recovery. 

Design Tip: Carefully size second-stage membranes to avoid excessive 

pressure or flux. 

 



 

Page | 136  
 

2. Use of High-Recovery Membranes 

 Modern membranes offer higher permeability with better salt 

rejection. 

 Nanocomposite membranes and low-pressure RO elements 

reduce energy needs at high recovery. 

Best Practice: Select membranes with high fouling resistance and low 

biofilm formation tendencies. 

 

3. Advanced Pre-Treatment for Scaling Control 

Scaling is a major barrier to high recovery. Pre-treatment is crucial to 

minimize: 

 Calcium carbonate 

 Calcium sulfate 

 Silica scaling 

Techniques: 

 pH adjustment (acidification) 

 Antiscalant dosing optimization 

 Softening (lime or nanofiltration) for brackish sources 

Real-Time Tools: 
Online saturation indices and SCADA-based antiscalant control reduce 

overdosing and underperformance. 

 

4. Brine Recirculation and Concentrate Management 



 

Page | 137  
 

 Brine staging systems redirect reject water into earlier stages or 

separate low-recovery units. 

 Zero Liquid Discharge (ZLD) systems recover water from 

concentrate using evaporation or crystallization. 

Example: 
Fujairah II (UAE) uses a hybrid MSF-RO system to recover more 

water from concentrate streams. 

 

5. Process Automation and AI Optimization 

 Predictive analytics platforms adjust operating parameters in 

real time to maintain optimal recovery. 

 Digital twins simulate recovery scenarios and help avoid scaling 

conditions. 

Parameters Monitored: 

 Recovery rate 

 Scaling indices (LSI, RSI) 

 Feed conductivity and temperature 

 Pressure differential across stages 

 

6. Temperature and Pressure Management 

Higher temperatures reduce water viscosity and improve membrane 

flux—leading to better recovery—but also increase scaling risks. 

 Optimize feed temperature (within membrane limits). 



 

Page | 138  
 

 Maintain uniform pressure across membrane arrays to prevent 

localized fouling. 

 

📊 Key Recovery Rate Metrics 

Indicator Target / Benchmark Notes 

Water Recovery (%) 
SWRO: 45–50%, 

BWRO: 70–85% 

Avoid exceeding without 

scaling safeguards 

Concentration Factor 

(CF) 
1.8–2.2 (for seawater) 

CF = Feed TDS / Permeate 

TDS 

Specific Energy 

Consumption (SEC) 
≤ 3.5–4.5 kWh/m³ 

Increases with higher 

recovery 

Scaling Risk Indices (e.g., 

LSI) 
LSI < 0.5 Indicates scaling potential 

 

👥 Leadership and Operational Roles 

Role Responsibility 

Operations Manager Monitor recovery targets, balance energy vs. recovery 

Process Engineers 
Design system configuration, membrane staging, and 

dosing plans 

Maintenance Team 
Ensure cleaning schedules maintain optimal flux and 

flow 



 

Page | 139  
 

Role Responsibility 

Automation 

Specialists 

Integrate AI, SCADA, and analytics for real-time 

control 

QA/Compliance 

Officer 

Verify that high recovery does not affect product 

water quality 

 

🌍 Global Best Practice: Case Example 

Sorek Desalination Plant, Israel 

 Achieves ~45% recovery with minimal fouling. 

 Uses 16" diameter membranes for reduced pressure drop. 

 Employs advanced membrane monitoring, real-time scaling 

control, and AI-based recovery tuning. 

Result: 
Produces 624,000 m³/day with one of the lowest cost-per-liter 

benchmarks globally. 

 

� Ethical & Environmental Considerations 

 Do not prioritize recovery at the expense of water quality or 

membrane life. 

 Avoid over-concentrating brine beyond safe discharge 

thresholds. 

 Ensure compliance with local environmental and marine 

discharge regulations. 



 

Page | 140  
 

 Ensure transparent public reporting of water quality and 

sustainability metrics. 

 

✅ Summary Table: Recovery Maximization Techniques 

Optimization 

Area 
Method Impact 

System Design Multi-stage / two-pass RO Higher overall water yield 

Membrane 

Technology 

High-recovery, low-

fouling membranes 

Increased throughput with 

fewer replacements 

Pre-Treatment 
Scaling control, pH, and 

antiscalants 

Prevents fouling at higher 

recoveries 

Brine 

Management 

Recirculation, hybrid 

recovery 

Extracts more water from 

reject 

Automation 
AI and SCADA for dynamic 

adjustment 

Maintains optimal operating 

conditions 

 

  



 

Page | 141  
 

4.4 Minimizing Chemical Usage and Waste 

Chemical usage is integral to desalination operations—from pre-

treatment and membrane cleaning to disinfection and remineralization. 

However, excessive or poorly managed chemical application can lead to 

operational inefficiencies, high costs, environmental harm, and health 

risks. Optimizing chemical use not only reduces expenses but also 

supports sustainability, regulatory compliance, and community trust. 

 

� Why Chemical Optimization Matters 

Impact Area Benefit of Reduced Chemical Use 

💰 Cost Efficiency 
Lowers operational expenditures and reduces 

procurement volume 

🌿 Environment Minimizes hazardous discharge and ecological impact 

🛠 Asset Longevity 
Reduces corrosion, membrane fouling, and equipment 

degradation 

�⚕� Health & 

Safety 
Limits operator exposure and reduces handling risks 

📄 Compliance 
Ensures discharge and handling meet local and 

international standards 

 

🔍 Key Chemicals in Desalination and Their Uses 



 

Page | 142  
 

Chemical Type Primary Use 

Coagulants (e.g., alum) Particle aggregation in pre-treatment 

Antiscalants Prevent mineral scaling on membranes 

Acids (e.g., H₂SO₄) pH adjustment for scale control 

Biocides Inhibit microbial growth in pipelines/membranes 

Cleaning agents (CIP) Remove fouling from RO membranes 

Disinfectants (e.g., Cl₂) Final water disinfection and safety 

Lime/carbonates Remineralization in post-treatment 

 

⚙� Strategies to Minimize Chemical Usage 

 

1. Advanced Monitoring and Dosing Control 

Use real-time sensors and analytics to fine-tune chemical dosing based 

on: 

 Feedwater quality (turbidity, SDI, pH, conductivity) 

 Flow rate and temperature 

 Membrane condition and scaling indices 

Tools: 

 Online pH/ORP analyzers 

 Automated dosing pumps integrated with SCADA 



 

Page | 143  
 

 AI/ML models to predict chemical needs dynamically 

Benefit: Prevents under/overdosing and optimizes treatment 

performance. 

 

2. Optimized Pre-Treatment 

Better physical pre-treatment reduces chemical dependency: 

 Dual-media filtration or ultrafiltration (UF): Improves solids 

removal without coagulants. 

 Micro-screening and sedimentation systems: Decrease 

particulate load before dosing. 

Best Practice: Replace or minimize coagulants by increasing filtration 

efficiency. 

 

3. Membrane-Friendly Operating Conditions 

Operating membranes within design limits reduces fouling and the need 

for harsh chemicals: 

 Maintain optimal cross-flow velocity and pressure. 

 Implement frequent low-intensity flushing instead of aggressive 

chemical cleaning. 

Tip: Use Clean-In-Place (CIP) scheduling based on performance trend 

analysis rather than fixed timeframes. 

 



 

Page | 144  
 

4. Chemical Substitution with Eco-Friendly Alternatives 

Explore green alternatives to conventional chemicals: 

 UV disinfection to reduce chlorine usage. 

 Biodegradable antiscalants and cleaning agents with lower 

aquatic toxicity. 

 Electrocoagulation or magnetic treatment as alternatives to 

chemical coagulation. 

Case Insight: Some Middle Eastern plants have switched from chlorine 

gas to sodium hypochlorite or UV, reducing chemical hazard exposure 

and by-products. 

 

5. Waste Minimization and Recovery 

Techniques: 

 Neutralize and recycle backwash water when possible. 

 Evaporate and crystallize sludge to recover salts or reduce 

disposal volume. 

 Segregate hazardous waste to minimize mixed disposal costs 

and improve recovery potential. 

Zero Liquid Discharge (ZLD): Systems recover virtually all water and 

solids, minimizing environmental burden. 

 

6. Integrated Chemical Management Systems 

Adopt software that: 



 

Page | 145  
 

 Tracks chemical inventory and usage trends 

 Alerts for inefficiencies or deviations 

 Assists in forecasting needs based on seasonal or feedwater 

changes 

Examples: 
Systems like ChemWatch, Aquatic Informatics, or modules within 

ERP/SCADA platforms help streamline chemical lifecycle 

management. 

 

📊 Key Metrics for Monitoring 

Metric Target / Goal 

Chemical usage per m³ ↓ Year-over-year (continuous reduction) 

Cleaning frequency (CIP) ↓ without impacting membrane health 

Biocide residuals in brine Within environmental discharge limits 

pH fluctuations Within optimal membrane operating range 

Inventory turnover ratio Higher efficiency = better forecasting 

 

👥 Leadership and Team Responsibilities 

Role Responsibility 

Plant Manager Set sustainability targets for chemical reduction 



 

Page | 146  
 

Role Responsibility 

Operations Team 
Calibrate dosing, monitor performance, and detect 

inefficiencies 

Maintenance 

Supervisor 

Ensure timely membrane cleaning and safe chemical 

handling 

Procurement Lead 
Source cost-effective, safe, and green chemical 

alternatives 

Environmental Officer 
Oversee safe disposal, recycling, and discharge 

compliance 

 

🌍 Global Best Practice: Case Study 

Tuas Desalination Plant, Singapore 

 Adopted automated dosing control, reducing coagulant use by 

25%. 

 Shifted to UV disinfection in parts of the process, cutting 

chlorine use by 40%. 

 Implemented brine recovery and chemical recycling 

technologies. 

Result: 
Achieved substantial cost savings while complying with Singapore’s 

strict marine discharge laws. 

 

� Ethical and Environmental Considerations 



 

Page | 147  
 

 Avoid overuse of chemicals that may compromise marine 

ecosystems. 

 Do not substitute high-risk chemicals solely for short-term 

savings. 

 Ensure proper training and PPE for chemical handling staff. 

 Maintain full transparency with regulators and communities 

regarding discharges and environmental impact. 

 

✅ Summary Table: Chemical Optimization Approaches 

Area Strategy Outcome 

Monitoring 
Real-time analytics & 

automated dosing 
Lower chemical consumption 

Pre-Treatment 
Filtration upgrades, 

reduced coagulants 

Cleaner feedwater with fewer 

additives 

Membrane 

Operations 

Controlled CIP cycles and 

gentle cleaning 

Longer membrane life, fewer 

harsh chemicals 

Disinfection 
UV and alternative 

disinfection systems 

Reduced chlorine use and 

DBPs 

Waste 

Management 

Brine recycling, ZLD, 

chemical recovery 

Less environmental discharge 

and cost 

 

  



 

Page | 148  
 

4.5 Advanced Monitoring and Control 

Systems 

Modern desalination plants operate under complex and variable 

conditions. To optimize performance, ensure reliability, and minimize 

waste and downtime, advanced monitoring and control systems are 

essential. These systems integrate sensors, automation, software 

analytics, and artificial intelligence to enable real-time decision-making 

and predictive control. The transition from manual to intelligent 

systems has transformed how desalination plants are managed. 

 

🎯 Objectives of Monitoring and Control 

Objective Description 

Real-Time Performance 

Tracking 

Monitor flow, pressure, quality, and energy 

metrics in real-time 

Predictive Maintenance 
Anticipate faults or membrane fouling before 

failure occurs 

Process Optimization 
Adjust pumps, dosing, and recovery rates 

dynamically 

Regulatory Compliance 
Ensure product water quality and brine discharge 

are within legal limits 

Safety Assurance 
Detect leaks, pressure spikes, and chemical 

anomalies early 

 



 

Page | 149  
 

⚙� Core Components of Advanced Systems 

 

1. SCADA (Supervisory Control and Data Acquisition) 

Function: Central platform that collects data from sensors and field 

devices, displaying it through dashboards and alarms. 

Key Features: 

 Real-time visualization of plant processes 

 Historical data logging 

 Automated alarm and response systems 

 Remote control functionality 

Best Practice: Use SCADA to visualize KPIs like Specific Energy 

Consumption (SEC), permeate flow, pH, and system recovery in a 

single dashboard. 

 

2. PLC (Programmable Logic Controllers) 

Function: Operate local mechanical systems (pumps, valves, filters) 

based on preset logic rules. 

Benefits: 

 Fast and deterministic control 

 Handles emergency shutdowns and interlocks 

 Coordinates pre-treatment and RO stages automatically 



 

Page | 150  
 

Example: If SDI exceeds a threshold, PLC triggers backwash or alerts 

operators for intervention. 

 

3. Distributed Control Systems (DCS) 

Ideal for large-scale, integrated plants. 

 Control logic is distributed across multiple subsystems. 

 Better fault tolerance and scalability than traditional PLC-

SCADA. 

 Enables more precise control of high-capacity or hybrid (RO + 

MSF) systems. 

 

4. Sensors and Smart Instruments 

Sensor Type Purpose 

Flow Meters Monitor intake, permeate, and brine volumes 

Pressure Sensors Detect RO membrane differential pressure 

Turbidity Sensors Track pre-treatment effectiveness 

Conductivity Meters Assess salt rejection and permeate purity 

pH/ORP Probes Optimize dosing and scaling control 

Temperature Sensors Adjust energy input and membrane limits 



 

Page | 151  
 

Smart Instruments: 
Can self-calibrate, communicate wirelessly, and integrate with 

predictive software. 

 

5. AI and Machine Learning Systems 

Capabilities: 

 Predict equipment failure (e.g., pump failure, membrane 

clogging) 

 Recommend optimal cleaning intervals 

 Analyze energy trends and suggest cost-saving strategies 

 Detect process anomalies using pattern recognition 

Benefit: Moves operations from reactive to predictive and 

prescriptive management. 

 

6. Digital Twins 

Definition: A real-time digital replica of a physical plant that simulates 

conditions and outcomes using data feeds. 
